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TECHNICAL MEMORANDUM

STRESS CORROSION EVALUATION OF ELGILOY ALLOY FOR THE 
ISS ECLSS—UNIVERSAL WASTE MANAGEMENT SYSTEM

1.  INTRODUCTION

	 Elgiloy® alloy (UNS R30003)—a spring material per AMS 5876D (reference 1)—is one 
among several alloys recently evaluated for stress corrosion cracking resistance in support of the 
International Space Station (ISS) Environmental Control and Life Support System (ECLSS). 
Elgiloy was evaluated particularly for its expected use in the Universal Waste Management System 
(described in references 2 and 3). Data for other alloys previously evaluated were reported in refer-
ences 4 and 5. Materials included in reference 4 are Inconel 625, Hastelloy® C276, commercially 
pure titanium, titanium with 6% aluminum and 4% vanadium (Ti6Al4V), extra-low interstitial 
Ti6Al4V, and Cronidur 30. The results for Nitinol 60 are in reference 5. During the water recovery 
process, the metallic components fabricated from these materials are exposed to acidic solutions 
used for waste treatment. The purpose of the current and previous stress corrosion evaluations is to 
determine if  these materials have adequate stress corrosion resistance. 
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2.  EXPERIMENTAL PROCEDURE

	 The material used for this evaluation was obtained from Elgiloy Specialty Metals in the 
form of a 0.05-in-thick sheet per AMS 5876D (lot No. 306422, heat No. L2066). The chemical 
composition limits of this alloy per AMS 5876D and the mill analysis are presented in table 1. The 
certificate of conformance and inspection certificate obtained from Elgiloy Specialty Metals are 
shown in appendices A and B, respectively. The specimens for this evaluation were fabricated per 
drawing shown in figure 1. A view of a representative fabricated sample is shown in figure 2.

Table 1.  Chemical composition of Elgiloy alloy.

Element
Limits per AMS 5876D 

(Weight %)

Elgiloy Specialty Metals 
Mill Analysis 
(Weight %)

Carbon 0.15 max. 0.04
Manganese 1.5 – 2.5 1.91
Silicon 1.20 max. 0.4
Phosphorus 0.015 max. 0.009
Sulfur 0.015 max. 0.001
Chromium 19.0 – 21.0 19.4
Nickel 14.0 – 16.0 15.5
Cobalt 39.0 – 41.0 39.6
Molybdenum 6.0 – 8.0 7.1
Beryllium 0.10 max. <0.0001
Iron Remainder 15.6
Copper Not listed 0.045
Titanium Not listed 0.02
Aluminum Not listed 0.01
Nitrogen Not listed 0.02
Tantalum Not listed <0.002
Vanadium Not listed 0.1
Boron Not listed <0.0005
Columbium Not listed 0.1
Lead Not listed <0.0001
Tungsten Not listed <0.004
Silver Not listed <0.0003
Nickel + Cobalt – 55.1
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0.5 in R, 4 Places0.453 in 0.453 in Full 
Thickness

Thickness: 0.05 in

1.25 in1.25 in

0.5 in

0.344 in Diameter, 2 Places

1 in 1 in

4.75 in

3.5 in

6 in

Figure 1.  Drawing of stress corrosion specimen.

Figure 2.  View of representative Elgiloy stress corrosion specimen as received.
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	 Six specimens were tensile tested to obtain baseline tensile data, and the results are pre-
sented in table 2. The average ultimate tensile strength (UTS), 0.2% offset yield strength (YS), 
fracture elongation, and modulus of elasticity (E) were 215 ksi, 183 ksi, 8.4%, and 25.6 Msi,  
respectively. Figure 3 shows the stress-strain curves obtained from this testing. 

Table 2.  Baseline tensile data for Elgiloy.

Specimen 
ID

UTS
(ksi)

0.2% Offset YS 
(ksi)

Fracture Elongation 
(%)

E**
(Msi)

Elgiloy-7 217 187 8.3 26.3
Elgiloy-14 217 185 8.0 25.4
Elgiloy-29 215 183 8.5 25.7
Elgiloy-40 211 179 9.5 25.3
Elgiloy-50 214 182 7.6 25.4
Elgiloy-65 217 183 8.3 25.7
Averages 215 183 8.4 25.6

  * The data in this table was obtained in air with specimens that were not exposed to any corrosive environments.  
**  Elgiloy Specialty Metals reports a modulus of 27 Msi for Elgiloy.

220
200
180
160
140
120
100

80
60
40
20

0

St
re

ss
 (k

si)

Strain (%)
0 0.5 1 1.5 2 2.5 3 3.5 4 4.5 5 5.5 6 6.5 7 7.5 8 8.5 9 9.5 10

Figure 3.  Stress-strain curves for Elgiloy nonexposed specimens.
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	 The remaining of the specimens were loaded per references 6 and 7 to various percentages 
of the YS by using the double-beam method. The stress levels were 0%, 25%, 50%, 75%, and 90% 
of YS. The specimens were tested in quadruplicate. Figure 4 shows a schematic diagram of the 
double-beam assembly. 

t

CL

a

L

1 in

D

Figure 4.  Double-beam assembly.

Equation (1) is the formula used to calculate the deflection:7

	 D = 2Sa(3L − 4a)
3Et

	 (1)

where

	 ΔD = deflection (in) measured at centerline of bolts,
	 S = desired tensile stress (psi) at center of beam,
	 L, a, t = marked on drawing (in), and 
	 E = modulus of elasticity (psi).
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	 Figures 5 and 6 show the H-fixture and rocker, respectively, which are components of the 
stressing assembly, and were fabricated from PH 13-8 Mo stainless steel material. CRES 18-8 bolts 
with 5/16-18 threads were used as part of the assembly. Figure 7 shows the tools used for loading 
the samples as well as two fully assembled samples. The appearance of the samples loaded to differ-
ent percentages of the yield strength and corresponding deflection values are shown in figure 8 for 
one of the three sets tested. Figure 9 shows close views of representative samples loaded to 90%  
of the YS.

         

1 in Sawed

1.562 in

0.437 in

0.062 in 
Radius 
Typical

0.125 in 
Radius 
Typical

0.250 in

CL

1 in

Figure 5.  H-fixture for bent-beam stress corrosion assembly.

1 in

0.5 in

0.468 in

1 in

0.062 in 
Sawcut

Drill 0.343 in 
Diameter

Figure 6.  Rocker for bent-beam stress corrosion assembly.
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Figure 7.  Tools to load beam specimens and representative assembled samples.

Not Deflected

Deflected 0.3 in

Deflected 0.6 in

Deflected 0.9 in

Deflected 1.09 in

0% YS

25% YS

50% YS

75% YS

90% YS

Figure 8.  Appearance of the stressed samples loaded to different percentages of the YS.
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(a) (b)

(c)

Figure 9.  Magnified views of representative stressed samples exposed at 90% of YS: (a) Exposed 
	 to concentrated alternate pretreat stabilizer solution, (b) exposed to diluted 
	 alternate pretreat stabilizer solution, and (c) exposed to 3.5% NaCl 
	 alternate immersion.

	 After the samples were loaded, they were exposed to concentrated alternate pretreatment 
(pretreat) stabilizer, diluted pretreat stabilizer, and to 3.5% sodium chloride (NaCl) alternate 
immersion per reference 8 in replicates of four. Table 3 describes how these solutions were pre-
pared. Exposure in the pretreat solutions was by complete immersion. In the alternate immersion 
test, for each hour, the samples were exposed to two cycles, an immersion cycle of 10 min, and 
a drying cycle of 50 min. Those cycles were repeated for the entire length of the test. The pH of 
the solution during alternate immersion testing was in the range of 6.4 to 7.2. The humidity and 
temperature conditions in the room were 45 ± 10% relative and 80 ± 2 °F, respectively. Figures 10–12 
show the specimens in test. Test duration in all environments was 1 yr (365 days).

Table 3.  Solutions used for stress corrosion testing of Elgiloy.

Solution Procedure for Making the Solution
Concentrated alternate pretreat stabilizer Made by adding 284.8 ml of oxidizer with 715.2 ml of phosphoric acid (85%). The 

oxidizer is made by adding 300 g of Cr03 with 700 g of deionized water.
Diluted alternate pretreat stabilizer Made by adding 3.3 ml of alternate pretreat stabilizer and 50 ml of deionized water.
3.5% NaCl The solution was prepared by dissolving 3.5 ± 0.1 parts by weight of reagent grade 

NaCl in 96.5 parts of deionized water.   
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Figure 10.  Samples being tested by complete immersion in the diluted ECLSS solution.

     

Figure 11.  Samples being tested by complete immersion in the concentrated ECLSS solution.
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Figure 12.  Samples being tested by alternate immersion in 3.5% NaCl solution.
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3.  RESULTS AND DISCUSSION

	 None of the specimens failed in this test after a year-long exposure, as shown in table 4. 
After the exposure was completed, the specimens were removed from the environments, washed with 
water, and disassembled. The specimens subjected to the highest stress levels suffered the most per-
manent deformation, especially those stressed to 90% YS. For each set of four specimens at the same 
condition, one was subjected to metallography, and three were tensile tested to determine reduction 
in tensile strength. The total number of specimens subjected to metallography and tensile testing at 
the end of the exposure were 15 and 45, respectively. The specimens are shown in figures 13–15. 

Table 4.  Stress corrosion test results of Elgiloy after a year-long exposure.

Environment
Stress Level 

(% YS)
Stress Level 

(ksi)
Failure 
Ratio

Complete immersion in concentrated phosphoric acid based solution
(alternate pretreat stabilizer)

0
25
50
75
90

0
45.8
91.5

137.3
164.7

0/4
0/4
0/4
0/4
0/4

Complete immersion in diluted phosphoric acid based solution 
(diluted alternate pretreat stabilizer)

0
25
50
75
90

0
45.8
91.5

137.3
164.7

0/4
0/4
0/4
0/4
0/4

Alternate immersion in 3.5% NaCl 0
25
50
75
90

0
45.8
91.5

137.3
164.7

0/4
0/4
0/4
0/4
0/4

0% YS (0 ksi)
75% YS (137.3 ksi)
25% YS (45.8 ksi)
50% YS (91.5 ksi)
90% YS (164.7 ksi)

0% YS (left) and 
25% YS (right)

50% YS (left), 
75% YS (center), 
and 90% YS (right)

(a) (b)

Figure 13.  Samples exposed to concentrated alternate pretreat stabilizer for 365 days 
	 and subjected to post-test evaluations: (a) Used for metallographic analysis
	 and (b) tensile tested.
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0% YS (0 ksi)
50% YS (91.5 ksi)
75% YS (137.3 ksi)
25% YS (45.8 ksi)
90% YS (164.7 ksi)

0% YS (left) and 
25% YS (right)

50% YS (left), 
75% YS (center), 
and 90% YS (right)

(a) (b)

Figure 14.  Samples exposed to diluted alternate pretreat stabilizer for 365 days
	 and subjected to post-test evaluations: (a) Used for metallographic 
	 analysis and (b) tensile tested.

0% YS (0 ksi)
50% YS (91.5 ksi)
25% YS (45.8 ksi)
90% YS (164.7 ksi)
75% YS (137.3 ksi)

0% YS (left) and 
25% YS (right)

50% YS (left), 
75% YS (center), 
and 90% YS (right)

Note: The yellow stains seen came from the PH 13-8 Mo 
steel frames, not from the sample.

(a) (b)

Figure 15.  Samples exposed to 3.5% NaCl alternate immersion for 365 days 
	 and subjected to post-test evaluations: (a) Used for metallographic 
	 analysis and (b) tensile tested.

	 Tables 5–7 show the tensile tests results after exposure. These tests had the purpose of deter-
mining if  there was any reduction in tensile strength on the material resulting from exposure. As 
seen in those tables, no reduction in tensile strength occurred. The prevalent tendency was for the 
UTS values to be higher than the initial baseline values obtained before the test with non-exposed 
specimens. A graphical representation comparing baseline and final values for UTS, YS, modu-
lus of elasticity, and elongation is presented in figure 16. Figure 17 shows stress-strain curves for 
normalized values for nonexposed and exposed specimens, and figure 18 illustrates the averages of 
these normalized values. All tensile data values used to generate these illustrations are presented in 
appendix C. Metallographic evaluations were performed and no stress corrosion was observed in 
any of the samples. Metallographic views are presented in figures 19–33.
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Table 5.  Tensile strength data for Elgiloy specimens following a year-long exposure 
	 to concentrated alternate pretreat stabilizer.

Specimen 
Number

Stress 
Level

(% YS)

Stress 
Level 
(ksi)

Averaged UTS for 
Baseline Values 
(Non-Exposed 

Specimens) 
(ksi)

UTS for 
Exposed 

Specimen 
(ksi)

UTS Ratio 
of Exposed 
to Averaged 

Baseline 
Value

Evaluation 
Performed

Passed or 
Failed

E1 0 0 215 N/A N/A Metallography Passed
E2 0 0 215 219 1.019 Tensile Test Passed

E41 0 0 215 223 1.037 Tensile Test Passed
E42 0 0 215 215 1.000 Tensile Test Passed

Averages→ 219 1.019
E21 25 45.8 215 N/A N/A Metallography Passed
E22 25 45.8 215 217 1.009 Tensile Test Passed
E27 25 45.8 215 220 1.023 Tensile Test Passed
E28 25 45.8 215 220 1.023 Tensile Test Passed

Averages→ 219 1.018
E38 50 91.5 215 N/A N/A Metallography Passed
E39 50 91.5 215 213 0.991 Tensile Test Passed
E8 50 91.5 215 220 1.023 Tensile Test Passed
E9 50 91.5 215 219 1.019 Tensile Test Passed

Averages→ 217 1.011
E15 75 137.3 215 N/A N/A Metallography Passed
E16 75 137.3 215 218 1.014 Tensile Test Passed
E51 75 137.3 215 217 1.009 Tensile Test Passed
E52 75 137.3 215 221 1.028 Tensile Test Passed

Averages→ 219 1.017
E49 90 164.7 215 N/A N/A Metallography Passed
E57 90 164.7 215 223 1.037 Tensile Test Passed
E68 90 164.7 215 221 1.028 Tensile Test Passed
E60 90 164.7 215 224 1.042 Tensile Test Passed

Averages→ 223 1.036

* The alternate pretreat stabilizer is a concentrated phosphoric acid based solution. The test was performed by complete immersion in the 
solution. All specimens passed because no stress corrosion features were detected with metallography and no reduction in load carrying 
ability occurred.
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Table 6.  Tensile strength data for Elgiloy specimens following a year-long exposure 
	 to diluted alternate pretreat stabilizer.

Specimen 
Number

Stress 
Level

(% YS)

Stress 
Level 
(ksi)

Averaged UTS for 
Baseline Values 
(Non-Exposed 

Specimens) 
(ksi)

UTS for 
Exposed 

Specimen 
(ksi)

UTS Ratio 
of Exposed 
to Averaged 

Baseline 
Value

Evaluation 
Performed

Passed or 
Failed

E3 0 0 215 N/A NA Metallography Passed
E4 0 0 215 220 1.023 Tensile Test Passed
E43 0 0 215 220 1.023 Tensile Test Passed
E44 0 0 215 221 1.028 Tensile Test Passed

Averages→ 220 1.025
E23 25 45.8 215 N/A NA Metallography Passed
E24 25 45.8 215 220 1.023 Tensile Test Passed
E30 25 45.8 215 221 1.028 Tensile Test Passed
E35 25 45.8 215 220 1.023 Tensile Test Passed

Averages→ 220 1.025
E10 50 91.5 215 N/A NA Metallography Passed
E11 50 91.5 215 222 1.033 Tensile Test Passed
E61 50 91.5 215 223 1.037 Tensile Test Passed
E62 50 91.5 215 219 1.019 Tensile Test Passed

Averages→ 221 1.030
E17 75 137.3 215 NA NA Metallography Passed
E18 75 137.3 215 220 1.023 Tensile Test Passed
E19 75 137.3 215 220 1.023 Tensile Test Passed
E20 75 137.3 215 222 1.033 Tensile Test Passed

Averages→ 221 1.026
E53 90 164.7 215 NA NA Metallography Passed
E54 90 164.7 215 220 1.023 Tensile Test Passed
E58 90 164.7 215 221 1.028 Tensile Test Passed
E59 90 164.7 215 224 1.042 Tensile Test Passed

Averages→ 222 1.031

* The diluted alternate pretreat stabilizer is a phosphoric acid based solution. The test was performed by complete immersion in the 
solution. All specimens passed because no stress corrosion features were detected with metallography and no reduction in load carry-
ing ability occurred. 
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Table 7.  Tensile strength data for Elgiloy specimens following a year-long exposure 
	 to 3.5% NaCl alternate immersion.

Specimen 
Number

Stress 
Level

(% YS)

Stress 
Level 
(ksi)

Averaged UTS 
for Base-

line Values 
(Non-Exposed 

Specimens) 
(ksi)

UTS for 
Exposed 

Specimen 
(ksi)

UTS Ratio 
of Exposed 
to Averaged 

Baseline 
Value

Evaluation 
Performed

Passed or 
Failed

E5 0 0 215 NA N/A Metallography Passed
E6 0 0 215 222 1.033 Tensile Test Passed
E45 0 0 215 223 1.037 Tensile Test Passed
E46 0 0 215 223 1.037 Tensile Test Passed

Averages→ 223 1.036
E25 25 45.8 215 NA NA Metallography Passed
E26 25 45.8 215 225 1.047 Tensile Test Passed
E36 25 45.8 215 221 1.028 Tensile Test Passed
E37 25 45.8 215 221 1.028 Tensile Test Passed

Averages→ 222 1.034
E12 50 91.5 215 NA NA Metallography Passed
E13 50 91.5 215 221 1.028 Tensile Test Passed
E63 50 91.5 215 217 1.009 Tensile Test Passed
E64 50 91.5 215 217 1.009 Tensile Test Passed

Averages→ 218 1.015
E66 75 137.3 215 NA NA Metallography Passed
E67 75 137.3 215 221 1.028 Tensile Test Passed
E47 75 137.3 215 222 1.033 Tensile Test Passed
E48 75 137.3 215 221 1.028 Tensile Test Passed

Averages→ 221 1.030
E55 90 164.7 215 NA NA Metallography Passed
E56 90 164.7 215 222 1.033 Tensile Test Passed
E69 90 164.7 215 223 1.037 Tensile Test Passed
E70 90 164.7 215 217 1.009 Tensile Test Passed

Averages→ 221 1.026

* In the 3.5% NaCl alternate immersion method the specimens are exposed to wet and dry cycles.  For every hour, the specimens 
are immersed for 10 min in the salt solution, followed by a 50-min drying cycle in air at 80 ± 2°F at 45 ± 10% relative humidity. All 
specimens passed because no stress corrosion features were detected with metallography and no reduction in load carting ability 
occurred.
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	 data values.
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Figure 17.  Stress-strain curves for normalized values for nonexposed and exposed specimens: 
	 (a) Normalized no exposure/baseline values, (b) normalized concentrated alternate
	 pretreat stabilizer, (c) normalized diluted alternate pretreat stabilizer, and 
	 (d) normalized 3.5% NaCl alternate immersion.
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(a) (b)

(c)

(d)

Figure 19.  Metallographic and overall views of Elgiloy specimen No. E1, exposed unstressed
	 to concentrated alternate pretreat stabilizer for 365 days: (a) ×50, unetched, 
	 (b) ×500, unetched, (c) ×1,000, unetched, and (d) ×1.
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(a) (b)

(c)

(d)

Figure 20.  Metallographic and overall views of Elgiloy specimen No. E21, stressed 
	 to 25% YS (45.8 ksi), and exposed to concentrated alternate pretreat stabilizer 
	 for 365 days: (a) ×50, unetched, (b) ×500, unetched, (c) ×1,000, unetched,
	 and (d) ×1.
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(a) (b)

(c)

(d)

Figure 21.  Metallographic and overall views of Elgiloy specimen No. E38, stressed 
	 to 50% YS (91.5 ksi), and exposed to concentrated alternate pretreat stabilizer 
	 for 365 days: (a) ×50, unetched, (b) ×500, unetched, (c) ×1,000, unetched, 
	 and (d) ×1.
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(a) (b)

(c)

(d)

Figure 22.  Metallographic and overall views of Elgiloy specimen No. E15, stressed 
	 to 75% YS (137.3 ksi), and exposed to concentrated alternate pretreat stabilizer 
	 for 365 days: (a) ×50, unetched, (b) ×500, unetched, (c) ×1,000, unetched, 
	 and (d) ×1.
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(a) (b)

(c)

(d)

Figure 23.  Metallographic and overall views of Elgiloy specimen No. E49, stressed 
	 to 90% YS (164.7 ksi), and exposed to concentrated alternate pretreat stabilizer 
	 for 365 days: (a) ×50, unetched, (b) ×500, unetched, (c) ×1,000, unetched, 
	 and (d) ×1.
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(a) (b)

(c)

(d)

Figure 24.  Metallographic and overall views of Elgiloy specimen No. E3, exposed unstressed 
	 to diluted alternate pretreat stabilizer for 365 days: (a) ×50, unetched, 
	 (b) ×500, unetched, (c) ×1,000, unetched, and (d) ×1.
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(a) (b)

(c)

(d)

Figure 25.  Metallographic and overall views of Elgiloy specimen No. E23, stressed to 25% YS 
	 (45.8 ksi), and exposed to diluted alternate pretreat stabilizer for 365 days: 
	 (a) ×50, unetched, (b) ×500, unetched, (c) ×1,000, unetched, and (d) ×1.
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(a) (b)

(c)

(d)

Figure 26.  Metallographic and overall views of Elgiloy specimen No. E10, stressed 
	 to 50% YS (91.5 ksi), and exposed to diluted alternate pretreat stabilizer 
	 for 365 days: (a) ×50, unetched, (b) ×500, unetched, (c) ×1,000, unetched,
	 and (d) ×1.
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(a) (b)

(c)

(d)

Figure 27.  Metallographic and overall views of Elgiloy specimen No. E17, stressed to 75% YS
	 (137.3 ksi), and exposed to diluted alternate pretreat stabilizer for 365 days: 
	 (a) ×50, unetched, (b) ×500,unetched, (c) ×1,000, unetched, and (d) ×1.
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(a) (b)

(c)

(d)

Figure 28.  Metallographic and overall views of Elgiloy specimen No. E53, stressed to 90% YS 
	 (164.7 ksi), and exposed to diluted alternate pretreat stabilizer 365 days: (a) ×50, 
	 unetched, (b) ×500, unetched, (c) ×1,000, unetched, and (d) ×1.
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(a) (b)

(c)

(d)

Figure 29.  Metallographic and overall views of Elgiloy specimen No. E5, exposed unstressed 
	 to 3.5% NaCl alternate immersion for 365 days: (a) ×50, unetched, 
	 (b) ×500, unetched, (c) ×1,000, unetched, and (d) ×1.
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(a) (b)

(c)

(d)

Figure 30.  Metallographic and overall views of Elgiloy specimen No. E25, stressed 
	 to 25% YS (45.8 ksi) and exposed to 3.5% NaCl alternate immersion 
	 for 365 days: (a) ×50, unetched, (b) ×500, unetched,(c) ×1,000, unetched, 
	 and (d) ×1.
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(a) (b)

(c)

(d)

Figure 31.  Metallographic and overall views of Elgiloy specimen No. E12, stressed 
	 to 50% YS (91.5 ksi) and exposed to 3.5% NaCl alternate immersion 
	 for 365 days: (a) ×50, unetched, (b) ×500, unetched, (c) ×1,000, unetched, 
	 and (d) ×1.
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(a) (b)

(c)

(d)

Figure 32.  Metallographic and overall views of Elgiloy specimen No. E66, stressed 
	 to 75% YS (137.3 ksi) and exposed to 3.5% NaCl alternate immersion 
	 for 365 days: (a) ×50, unetched, (b) ×500, unetched, (c) ×1,000, unetched, 
	 and (d) ×1.
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(a) (b)

(c)

(d)

Figure 33.  Metallographic and overall views of Elgiloy specimen No. E55, stressed to 90% YS 
	 (164.7 ksi) and exposed to 3.5% NaCl alternate immersion for 365 days: 
	 (a) ×50, unetched, (b) ×500, unetched, (c) ×1,000, unetched, and (d) ×1.
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4.  CONCLUSIONS

	 Bent-beam stress corrosion specimens of 0.05-in sheet Elgiloy alloy survived a year-long 
exposure to concentrated alternate pretreat stabilizer, diluted pretreat stabilizer, and 3.5% NaCl 
alternate immersion. No reduction in tensile strength resulted from exposure, and metallography 
showed no indications of stress corrosion on any of the specimens evaluated at stress levels of up 
to 90% YS. These results indicate that this material, at the strength level tested (215 ksi UTS), is 
resistant to stress corrosion cracking in the three environments in which it was tested.
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APPENDIX A—CERTIFICATE OF CONFORMANCE FOR ELGILOY

	Figure 34 is the certificate of conformance from Elgiloy Specialty Metals referenced in  
section 2.

Figure 34.  Certificate of conformance for Elgiloy.
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APPENDIX B—INSPECTION CERTIFICATE FOR ELGILOY

	Figure 35 is the inspection certificate obtained from Elgiloy Specialty Metals referenced in 
section 2.

Figure 35.  Inspection certificate for Elgiloy.
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APPENDIX C—TENSILE DATA FOR ELGILOY

	 All tensile data values used to generate the illustrations shown in figures 16–18 are presented 
in table 8.

Table 8.  Compiled tensile data for Elgiloy.

Exposure
Specimen 

ID
Tensile Stress 

(ksi)
Yield Stress 

(ksi)
Modulus of Elasticity 

(msi)
Fracture Elongation 

(%)
No Exposure/Baseline 
Values

Elgiloy-7 217.45 186.50 26.34 8.31
Elgiloy-14 216.78 184.99 25.40 7.96
Elgiloy-29 214.95 182.72 25.73 8.50
Elgiloy-40 210.99 178.52 25.29 9.51
Elgiloy-50 214.05 182.04 25.43 7.57
Elgiloy-65 217.01 183.15 25.66 8.30

Concentrated Alternate 
Pretreat Stabilizer for 1 yr

E2 218.74 183.30 25.51 NA
E41 223.00 184.05 25.07 NA
E42 214.91 181.97 25.52 8.09
E22 217.03 190.09 22.65 7.63
E27 220.49 190.25 26.74 8.29
E28 219.83 188.94 26.94 8.28
E39 213.48 182.52 25.90 8.64
E8 220.28 190.34 27.53 8.28
E9 219.30 188.67 26.15 8.09
E16 217.57 188.37 25.54 7.80
E51 216.90 187.54 27.64 8.55
E52 220.93 188.79 25.38 9.14
E57 222.61 190.24 26.13 8.13
E68 221.32 191.52 24.34 8.23
E60 223.60 191.43 24.58 8.07

Diluted Alternate Pretreat 
Stabilizer for 1 yr

E4 220.07 189.61 26.44 8.11
E43 220.13 188.01 26.68 8.02
E44 220.60 190.67 28.19 8.30
E24 220.01 187.96 26.85 8.49
E30 221.12 189.38 26.94 8.36
E35 220.41 189.22 27.04 8.53
E11 221.90 192.05 26.84 7.93
E61 223.19 188.47 26.69 8.36
E62 219.44 186.61 27.30 8.21
E18 220.21 190.44 25.10 7.85
E19 219.57 190.69 25.75 7.66
E20 222.13 192.47 25.70 8.07
E54 220.49 190.13 25.67 8.67
E58 220.92 188.89 25.68 8.13
E59 224.19 190.67 24.45 8.62
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Table 8.  Compiled tensile data for Elgiloy (Continued).
 

Exposure
Specimen 

ID
Tensile Stress 

(ksi)
Yield Stress 

(ksi)
Modulus of Elasticity 

(msi)
Fracture Elongation 

(%)
3.5% NaCl Alternate 
Immersion for 1 yr

E6 222.41 190.17 25.90 8.16
E45 222.51 189.85 26.39 8.11
E46 222.56 189.22 26.06 8.04
E26 225.29 191.78 26.44 8.19
E36 220.72 186.99 26.02 8.60
E37 220.70 186.49 25.80 8.69
E13 220.51 189.52 25.40 7.87
E63 216.78 183.19 25.63 8.51
E64 216.74 181.72 25.24 8.48
E67 220.65 185.20 23.98 8.61
E47 221.66 192.30 23.72 8.10
E48 220.63 189.15 25.01 7.66
E56 221.86 189.78 25.14 8.54
E69 223.46 191.90 24.47 8.67
E70 217.18 185.44 24.58 9.02
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